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Stacking Test Report
HERD 156

Report NO .....eeeeiiiiiiied LCSA123022038SD
Tested by (+ signature) ................... Kaaby Nong
RN 20 NS A% 2
Checked by (+ signature) ................ Doris Ye
e 2 Y L 2 =
Approved by (+ signature) ................ | Hart Qiu
i1 R €T 7 T I 11 5"
Contents....coeveeeeeeiiiciiee el -

” ages
E2E . S bag
Date of iISSUE ....vvvvveiiiieieeieeen
ZERH e 2023.03.15
Testing Laboratory Name ................: | Shenzhen LCS Compliance Testing Laboratory Ltd.
TAREEIEZ s | ERYISE TSI 0 5 PR A 7]
ADAress ..o Room 101, 201, Building A and Room 301, Building C, Juji Industrial Park,
Hi Yabianxueziwei, Shajing Street, Bao'an District, Shenzhen, Guangdong, China

I RB G %2 Xy HgriE i s: 7 H B3 Tk EAK101. 201, CH#H:301

:|SHENZHEN GMCELL TECHNOLOGY CO,.LTD

B B vl PRI = ELRE R A PR A F]
AAArESS e Room G2205-G2206, Hualian Panorama International Building, 27 District,
HIHE e Bao’an, Shenzhen, China
PRI 5 22 XOpT 22 i 27 IXAERI T 4 5 G #k 220582206
Manufacturer ............ccccceceeveeeeeeee.l | SHENZHEN GMCELL TECHNOLOGY CO,.LTD
B R v eeenee | TR B RERH A PR 7]
AdAreSS oo Room G2205-G2206, Hualian Panorama International Building, 27 District,
HIHE o Bao’an, Shenzhen, China
PRI 5 22 O 22 i 27 [XKAEI T 45 G #k 220582206
Test Standard Recommendations on theTRANSPORTOFDANGEROUS GOODSModel
”Jesit‘?l‘ aﬁn AMG e Regulations Volume lITwenty-second revised edition chapters 6.1.5.6.
DUERBRAE oo . - N i
(CRTER Y BORTE R 5 T B 46.1.5.6 % 15)
Date of performance of test.............:
b 2023.03.07~2023.03.15
TRABAT H I e
RESUIt ..o Pass, the test samples package comply with the chapter 6.1.5.6 stacking test
EIR el A A T R R S 2 TSI SR B R B SR T & R s
1 46.1.5.6 % 15 [ HERG P
= YIS BIRAE] | et FYImEL R HEANT KELxE FEEE TV A#R101, 201, C#E301
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—. Description of the packaging (fL3% 15 B ifiiR):

Report No.: LCSA123022038SD

Packaging dimensions R Materials of package Paper
R (LWAT) (36571407150)mm R 4%
Closure of package Closuring by tapes Fittings N/A
(EEEES N JRe it s o IS

Packaging weight with ) . .

filed materials 2.46kg Type of filled materials Sﬁojlf
@%ﬁ’ﬁ:ii Tiﬁ'gmw%tf"@ﬁﬁu u:‘\
Maximum Capacity of Thickness of the

the package 7665cm?3 package 10mm
IO 3R

Outer packing Corrugated case Inside packing Plastic tray
VIR ERVEW e WRHERE

Package Manufacturer

BRI

Shenzhen Xinhengpin Environmental Protection Packaging Co., LTD

TRYNTH FE1E fh I R A PR 7]

Package Manufacturer
address

Building A1, No. 70 Wuyuan Road, Lisonglang Community, Gongming Street,

Guangming District, Shenzhen

0,3 1 1 e bk TR G  IX A DI IE 2 b B AL X = [ #5705 A1k
Test item Stacking Test
TR E| HERD 15

Note: The details for filling material see below chart

IBHIHE R TR

.. Filling materials description(f2% iz fiE e Yufiid):

. Lithium Manganese Dioxide
Test contents material Button Cell Type Number CR2032
PRI N 2ED) - FIA% A5
Nominal voltage Rated capacity
BRI 3.0v e 220mAn
Numbers of the
Trade Mark GMCELL batteries filled 560PCS
Fiks P o B
Room G2205-G2206,
Hualian Panorama
SHENZHEN GMCELL Address of International Building, 27
Manufacturer TECHNOLOGY CO._LTD M fact District, Bao’ an,
GRS it vy S sy Shenzhen, China
RIS e o EH VR 175 22 X 37 S i 27
XA T 4 5 G #h
22058&2206
Note: /
RYOENRR M EIRAT | il | R mELRX P HEEE I XEFFEEETEF AFR101. 201, C k301

Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: 1-2F, Building A&3F, Building C, Juji Industrial Park,
Yabianxueziwei, Shajing Street, Bao'an District, Shenzhen, Guangdong, China
EEiE Tel: +(86) 0755-82591330 | HBFE E-mail: webmaster@lcs-cert.com | pJilk Web: www.Ics-cert.com
FBEIAESN Scan code to check authenticity



mailto:webmaster@lcs-cert.com

S

Page 4 of 7 Report No.: LCSA123022038SD

Test method description(Jlist 77 12):

The test sample shall be subjected to a force applied to the top surface of the testsample equivalent to the total
weight of identical packages which might be stacked on it during transport;where the contents of the test sample
are liquids with relative density different from that of the liquid to betransported, the force shall be calculated in
relation to the latter. The minimum height of the stack includingthe test sample shall be 3 meters. The duration
of the test shall be 24 hours except that plastics drums, jerricans,and composite packagings 6HH1 and 6HH2
intended for liquids shall be subjected to the stacking test for aperiod of 28 days at a temperature of not less
than 40°C.

FEGRIGHRE i F) ORI 0 — 70 &, bk 0 A 2 T iz ol et S/ e B FASE RS EE. R
vty P 2B PRV A R X 2 P8 5 R A WA RO AN ), D0 2% 0 4% J 3 T B A3 SRR A it 7 P9 ) e /N HERY 335 2 B 3 oK. ik
BT 24 /N, AFAUBA SR . SEAN S A& E3% 6HH1 A1 6HH2, MAEAMK T 40°C Ml T4 %% 28 K
HERS G o

Criterion for passing the test(iB i R4 bR 7E):

No test sample may leak. In composite packagings or combination packagings, there shall be no leakage of the
filing substance from the inner receptacle or inner packaging. No test sample may show any deterioration
which could adversely affect transport safety or any distortion liable to reduce its strength or cause instability in
stacks of packages. Plastics packagings shall be cooled to ambient temperature before the assessment.
BIGHE M AR . 0 B A B S B3 F A A PRI B NI g AT A B e o BRI AN Y T B
X 32 i 22 4 A AN FE A B A5 R, B T A P (IR JH it B2 Bt 1 0 2B (R HER AN AR E IO AR TR o FEREAT VR AL 2 A, R L 3
IAEEAIE BN TN

= [m | RICERNRAGERAST) | it | FYIHERKDH SO REAF TEERETIE A 5101, 201, C #5301
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=. Test details description(Jliic.5%):
Items: Contents Description Verdict
B §E| N2 ik HE
Stacking tester:
1 Test equipment Constant compression testing Comol
TG 15 % equipment static loading; Py
HEND IR LG B2 K HERY I 76 L
. . Guided loading mothed by the
2. ;II)-Wﬂeiélj?[%jz‘mj?TQOd for loading loading platform Comply
SRR 5 i R P 78R
Pre-conditioning in ambient 24hrs,
. . . ambient: 25°C, 50R.H. Testing
3 ;ﬁgﬂ;;;%tlg” and durgfigh duration: 24hrs Comply
R IRE5RE: 25°C, 50R.H; IR I%E T
TALEE24 /NS W ;24 /N
Filling the transportation material
4 Package preparation as the 95% Maximum capacity: Compl
I L o & WA KRB T A/ T-95% it Py
R
a. Stacking height: 3m
b. Calculation the number of
package: n=300/H=6.5
c. Calculation of the mass of the
Loading condition package
5 YT R 4% Minimum Top Load=(n-1)xw | #6-74k9
A, HEGEE: 3m
B. iTMH 3% n=300/H=6.5
C. HXiE it
/DR 8= (n-1) XW=xxxKg
Test samples number Sample number: 3
6 TR A BESh SR 3 Comply
Y. Test result record(Mif4h Rid5%):
Items: Requirements Test result record Verdict
B gE| BR [ASEAEN HE
No test sample may leak. In
composite packagings or combination
packagings, there shall be no leakage
of the filling substance from the inner
receptacle or inner packaging. No test
sample may show any deterioration After the test: the package
which could adversely affect transport | sample has no leakage, no
Stacking test _safety or any distortio_n Iiab[e to reduce | damage, no a;lverse impact Pass
SR its strength or cause instability in on transportation, and no A
’ stacks of packages impact on package stability | "
IR AR . N EEEHGER | W) e titls, 1o
M &, AMFE IRV AIEEEAN | B, Aoz g AR
et IR AR L RTREXT |, ke AR e Mo
&k 2 A AR FE A 3R, B AT RE
Re AT JFL 5 T s 0 R ME AT AN AR E 1)
AN o EREAT VAl BT, BRI R 7A
A BEIITIRSE
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Photo documentes #£ 5 & Fr

CR2032 3V
Lithium Cell

GMCELL
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I
Important Notice
1. The test report is invalid without the official stamp of LCS.
AR HTLCSH B IR
2. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG BN FEN R ER AL TR
3. Nobody is allowed to partly photocopy this test report without written permission of LCS.
ARALCSH R, AFER L ARk & i
4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.
AL, Zhl. BH. B R SIS L B 4 Rk
5. Product information and customer information provided by the applicant, we are not

responsible for its authenticity.
PR S AN P E S S AR, AT H RS Dt
6. The test report is valid for the tested samples only.
AR AR A AR AR P A i A R
7. The Chinese contents in this report are only for reference.
AR P H RSN BENES
8. Objections to the test report must be submitted to LCS within 15 days.

RS A A AU MRS Z HEIS KRN RA AR .

***End of report***

LTSN G BIRAE] | il R ER KO HEEEDE R EDF FEEE TR A#R101, 201, C#k301
.y '1 Shenzhen LCS Compliance Testing Laboratory Ltd. | Add: 1-2F, Building A&3F, Building C, Juji Industrial Park,
'@: ) Yabianxueziwei, Shajing Street, Bao'an District, Shenzhen, Guangdong, China
%ﬁﬁ EEiE Tel: +(86) 0755-82591330 | HBFE E-mail: webmaster@lcs-cert.com | pJilk Web: www.Ics-cert.com
FBEIAESN Scan code to check authenticity



mailto:webmaster@lcs-cert.com

		www.bjca.org.cn
	2023-03-15T15:26:07+0800
	BJ
	ePolicy




